@ BEET.IST

Compendium 22

updated Aug. 2022



contents

Corporate

Incorporation

Technologies

Water

Energy
Environmental
Agronomics

Zero Waste

Products & Services

Water: Seawater Desalination, Water Treatment, \Wastewater
Treatment & Recycling, Marine Wastewater Disposal

Energy: Hazardous Waste Incinerators, Waste 2 Energy Pyrolysis
Reactors, Combined Wind+Photovoltaic Electric Power
Generation

Environmental: Green Building & LEED Acreditation Programs,
Pollution Control & Monitoring, EIA Environmental Impact
Assessment, HSEQ Health, Safety & Environmental Quality
Management Programs

Agronomics: Advanced Aquaculture Fish Farming and Algae Photo
Bioreactors

Zero Waste Farming: Advanced Aquaculture Fish Farming and
Algae Photo Bioreactors

Manufacturing & Fabrication
Experience
Annexes




€Co

raitié




Magdi el Beheiri, the co-founder

EPECO.USA, Inc., was incorporated in
Nevada State/USA (1993), as
anEPECO.USA, the Environmental
Projects & Engineering company,
incorporated (1993) in NEVADA
State/USA to fulfill the up rising global
demand for environmental protection
projects. From the early beginning,
EPECO.USA was engaged in the water
and energy industries. EPECO.USA
acquired EPECO, Environmental
Projects & Engineering Co. (1992-
Cairo/Egypt) to cover the Middle East &
North Africa. EPECO.USA also
incorporated EPECO.GULF (2007-Ras
el Khaima/UAE) and WEPCO-Water
Engineering & Projects Co. SAE (2017-
Cairo).

In 2015, EPECO.USA extended its scope of work to Zero Waste Farming
Technology and advanced Agronomics/Aquaculture projects.

It’s obvious that Water, Energy, Advanced Agronomics & Zero Waste Farming
Technology all comes under Environmental Projects & Engineering

..... EPECO.....From USA.

1)




TEG

hinel

QglEes



Water




EP.ROWPU-Water Treatment Systems for Battle Field



EP.MBR - Domestic Wastewater Treatment & Recycling
Systems



E.PURE Potable Water Treatment Systems for the most Demanding Areas



EP.DESAL Seawater Desalination Systems




Energy




EP.PV+WT-Combined Photovoltaic+Wind Turbine Energy Systems



EP.MEDI+ MUNI +HAZA- Medical, Municipal and Hazardous
Waste Treatment & Incineration Systems

®e)
ST
N
LS
N
o
-~




EP. W2E-Waste to Energy Systems



Environmental




Pollution Control & Monitoring

EPECO.USA,
the
Environmental
Projects &
Engineering
Company, the
core business is to
support clients
and legislators to
clean up the
legacy of the past,
advising on
environmental
obligations and
obligations

and handling site assessments and clean-up.

EP ECO.USA expertise is extended to cover:
Regulatory Compliance , Auditing & Accreditation.
Environmental Data Management-Collection, Analysis and Reporting.
Environmental Impact Assessment.
Planning and Management of Environmental Projects.

Design and Engineering of Environmental Protection Equipment and
Systems.



LEED & Green Building

EPECO.USA is serving the internationally recognized green building program LEED-Leadership in
Energy and Environmental Design.  EPECO.USA provides building owners and operators with a
framework for identifying and implementing practical and measurable green building design,
construction, operations and maintenance solutions.  EPECO.USA’s consulting services can be
tailored specifically to meet customers needs and objectives.

EPECO.USA supports the entire family of LEED rating systems. EPECO.USA’s extensive
knowledge of the LEED process provides clients with valuable advice and smooth project
implementation. Whether it is implementing LEED on a single building or an entire portfolio of
buildings, there is no project too large or too small; EPECO.USA’ goal is to help clients succeed at

LEED.Our services include:
LEED Project Management
Visioning and Goal Setting for Projects
Building Assessment and Strategic Planning
Implementation of LEED Criteria
Certification Application Preparation and Review
Training USGBC (or equal) and AIA Education Provider.



HSEQ-Health Safety & Environment Quality Management

Heath, safety and environmental issues present significant risks to EPECO.USA- both to
individual businesses, the company and the customers. To address these risks,
EPECO.USA's has developed a global HSEQ-Health, Safety& Environment Quality
Management Program, whereby all company businesses and customers are required to meet
the same standard of practice. Tthe HSEQ Management Manual has been developed to
meet the requirements of BS EN 1SO 14001:2004, 9001:2000 and OHSAS 18001.



EIA-Environmental Impact Assessment

Assessment of Contamination In:

Land/Soll.

Waterways.

Underground Water Aquifers.
Water Lakes & Reservoirs.
Alr.

Industrial Facilities.

Power Plants.
Oil Fields.



Agronomics




Zero Waste Farming

Zero waste Farming applies the principles of organic farming to minimize
agricultural pollution as much as possible and maximize the use of available
resources by creating a closed loop method for farming where nothing is
wasted or contaminated.

Farms and agricultural facilities
are natural candidates for Zero
Waste Technology because most
of their products are of an
organic nature and they typically
have the capability to harness
one of the best Zero Waste
Strategies available and use it
on-site organic fertilizers and
bio-fuel production.

By practicing Zero Waste Farming, the output of one process is the input of
another via practices such as using sugar cane residues and rice straws in
manufacturing wood chipboard. Agricultural and animal residues are
commonly used, today for manufacturing organic fertilizers (compost) and
bio-fuel.

Zero Waste Farming Technology adopts the technology of converting all
secondary outputs from agriculture, animal and fish production (animal
manure, agricultural, fish and industrial waste) into organic feed, fertilizers
and bio-fuel.

Zero Waste Farming Technology secures no harmful outputs and at the same
time produces organic fertilizers, animal feed and bio-fuel from other than
natural resources, which classifies the technology as an eco-friendly and
sustainable water & energy process.

O IEEONIS



12

Cattle and lamb are fed with green fodder consisting of farming green residues,
panicum grass and cultured barely.  Grazing cattle and lambs will be fed
with fresh residues from paulownia, jojoba, moringa and spineless cactus trees.
Surplus green fodder will be dried and mixed with ground seeds of dates,
olives, moringa and jojoba and will be introduced to the animals as dry fodder.

Residues of cattle and sheep are fed to the anaerobic digestor, which converts
residues into organic fertilizer (compost) and bio-fuel gas.The bio-fuel gas is
used in electric power generator or heating. Organic fertilizers are returned to
farming operations.

Zero Waste Farming will deliver organic products: lamb and cattle-processed
meat, diary products, spirulina algae, fish & shrimps, raw cow leather & lamb
wool, flowers, olive oil, honey & jam, jojoba oil, moringa seeds and palm dates.

In some cases, the surplus electric energy will be transferred to the public
electricity grid.

BPRED.ISA



Spirulina Algae Farming

The original Spirulina Algea cultivation farms consist of oval type shallow ponds each with an
area of nearly 500 m’ and 0.4 mdepth.  Ponds are built with limestone bricks and lined with
polypropylene lining.  Ponds are grouped in covered zones and covered with steel frame and
transparent polypropylene sheets.  Each pond is equipped with rotary surface accelerator to keep
the water surface speed and direction under control.  All hangers are equipped with evaporative
cooling system for climate control.  The original farms need wide land,

HIBEDTS



BrodUucts
Semices

BIBEDIST



WATER

ClIeE0nISd



Desalination

CleEnSd



OB BN

water treatment for battle fields

= Pa[ROWPU

up to 272 cubic meters
................ (72’000 GPD) per day

Www.epecousa.com



OB TEEONISH

EP.RO.S series 500

modular seawater desalination plants

up to 500 cubic meters/skid
................ (132’000 GPD) per day

www.epecousa.com



(OB REUNIS]

-L_—"

-




Water
Treatment

CleEnSd



AYJBIEG0NISY

Potable Water Supply Systems

for Rural Areas




E.PURE, the autonomies, plug & play and versatile potable water treatment
systems designed for the rural and most demanding areas.

Bottled Drinking water purified by E.PURE can be sold in Egypt

(as an example) for 25 EGP/m3. The buyers may order 20 liters jerkins of high
purity water for less than %2 EGP.  This price is far below the bottled water

retail price.

Home use water purified by E.PURE can be sold in Egypt for 15 EGP/m3.
The buyers may order 20 liters jerkins for less than 1/3 EGP. This is highly
economical and competes the minimum available cost criteria,

E.PURE is an eco-friendly project.  E.PURE plant uses minimum processing
chemicals (more equal to or less than hygienic chemicals volume used by 2
households. No used chemicals are allowed to release directly or indirectly to

BIBED I




I

000 E?
O o9

OO/ oas ™ ™
) PP

= :
] : P O [dh o PO | . B

E.PURE is factory built, tested and delivered to site, ready, for
commissioning and start-up test.

All E.;PURE plants are built in standard 1SO 20 or 40 Ft marine
containers.

Due to the highly efficient physical process implemented in the E.PURE plant

operation, minimum electric power consumption per unit product is achieved.
This is a major_energy saving criteria.

E.PURE plants are qualified to fit with photovoltaic PV electric power supply
system, which supports the E.PURE sytstems green energy intentions.

E.PURE is available in (6) models, EP 1k, EP 2k, EP 5k,10k, 15k & 20k
capable of supplying treated water to 1000,2000, 5000, 10000, 15000
or 20000 persons with their daily needs of both drinking and general
use waters. E.PURE plant has (2) outlets.....First, ultra pure drinking
water,....Second, filtered and disinfected general use water. E.PURE
plant incorporates the most advanced, efficient and reliable
technologies for treatment. Implementing physical membrane
technologies allows for efficient, reliable and eco-friendly operation.

BPEED.ISA



Wastewater
Treatment
& Recycling

CleEnSd



VAR TEEONIS

EP.MBR .ffc

Block A

Modular Membrane Bioreactors MBR
Modular Membrane Bioreactors

up to 500 m?day

In steel structure for
above ground installation

for:
O Villages O Campuses & Universities
O Small Cities & Towns O Stadiums & Resort Centers
O Housing Complexes O Harbors
O Hotels & Resorts O Airports

O Camps O Industrial Plants



OV BN

wastewater treatment & reuse

ERPMBR .ffc
Block B

Modular Membrane Bioreactors
up to 2000 m?’/day

2
—

=

In steel structure for
above ground installation

for:
O Villages O Campuses & Universities
O Small Cities & Towns O Stadiums & Resort Centers
O Housing Complexes O Harbors
O Hotels & Resorts O Airports

O Camps O Industrial Plants



OB TEEONIST

wastewater treatment & reuse

ERPMBR .ffc
Block C

Modular Membrane Bioreactors
up to 10°000 m/day

In steel structure for
above ground installation
for:
O Large Villages O Campuses & Universities
O Medium Cities & Towns O Harbors
O Large Housing Complexes O Airports
O Large Resorts & Hotels O Industrial Plants
O Large Camps & Barracks



X = =
7o) EPECO.USE

&< on-board wastewater treatment systems

ep.marinecel.st

wastewater treatment plants for yachts,
boats, ships, plateforms.................. and more



HIBEDIST



ENERGY

oS



Hazardous
& Medical Waste
INncinerators

CleEnSd



YRR /IEEONISE

EP.MEDI

Medical Waste
Thermal Incinerators

up to 200 kg/hr



EP.MEDI..... System..

o~ WN k-

waste loading front gate
primary combustor
primary waste de-ashing
primary burner
secondary burner

O© 00 N O

=

= O

secondary combustor
secondary de-ashing
chimney

chimney de-ashing gate
quenching tower

wet scrubber tower



EP.MEDI..... Manutacturing?

EP.MEDI are manufactured by the Arabian Organization for
Industrialization, Cairo/Egypt.



Waste to Energy
Pyrolysis Reactors

CleEnSd



Waste to Energy Pyrolysis Reactors

EP.W2E systems adopt the pyrolysis reaction process for converting waste
biomass solids (Tires, Rubber, Plastic, Wood..etc.) and liquids (Sludge Oil,
Drilling Residues,...etc.).

fuel oil and synthesis gas are commonly produced from waste biomass solids
pyrolysis reaction, however valuable solid state by-products are also produced
(carbon black/ Tires, Charcoal/wood,..etc.)

HDEED.ISA



Combined
Wind Turbine
& Photovoltaic
Systems

CleEnSd



Combined Wind Turbine+Photovoltaic
Energy Systems for Small & Medium Applications

Individual Homes,
Residential Complexes,
Schools,
Small Factories,

....... and More

It's noticed that the windy & sunny zones are providing weak wind
energy during the sun rise time while the peak solar energy is to the
maximum. We studied carefully the potential geographical markets
for the combined photovoltaic+wind turbine energy systems
applications and we found that such a system in most middle east
countries will provide the maximum sustainable energy supply
efficiency along with the minimum capital investment. Implementing
Energy credit exchange Protocols and regulations will support the
concept to the maximum.



Water Treatment
for Battle Field

BEED.ISA



CleeEsd

water treatment for battle fields

for Battle Fields with Nucleatr,
Chemical & Water Decontaminators

EP.ROWPU

up to 272 cubic meters
................ (72’000 GPD)/day/unit



EP.ROWPU

Reverse Osmosis Water Purification Systems for Battle Field

EP.ROWPU, the Reverse Osmosis Water Purification systems, designed to
provide purified drinking water to soldiers in battle fields. ~EP.ROWPU can
convert contaminated swamps, wells, rivers or oceans water into fresh drinking
water within 2 hours from deployment.

Under almost any operating conditions including nuclear, chemical and
microbiological attacks, the autonomous EP.ROWPU can produce, a constant
flowing stream of pure water, ready for human consumption.

ClIeEsd



EP.ROWPU'’s are manufactured at a wide
capacity range (50-250 cubic meters per
day). Standard EP.ROWPU?’s for land
based operations are built for installation
on a rough terrain military truck for full
mobility. The basic EP.ROWPU skid can
be easily detached for static installation.

As an alternative to the integrated trailer
mounted, EP.ROWPU'’s, can be build in “skid
mounted”,“canopy enclosed” or “self
autonomous” systems. This configuration will
allow for multiple skids integration for larger
capacities operations.

EP.ROWPU'’s, with Nuclear, Biological
and Chemical decontaminators are built in
totally enclosed canopy for full protection
during operations.

Due to its light weight and reliable
performance , EP.ROWPU, are
Installed on the board of a wide

range of navy warships as small as
frigates up to large air carriers.

Transport and logistics warships
are also equipped with
RP.ROWPUs for fresh water
making.



EP.ROWPU ....... Navy & Marine
Operations

Due to its light weight and reliable performance , EP.ROWPU, are
installed on the board of a wide range of navy warships as small
as frigates up to large air carriers.

Transport and logistics warships are also equipped with
RP.ROWPUs for fresh water making.

BIEEDIS



NManuiacturing
Falorication

BIEED.ISA



ClIEESd



Kader/AOl
MANUFACTURING Plant

BIRED.ISA



AGD Plant

BB, TS



ITAQA/SUEZ Plant

ClIEE0NISd



RAK/UAE Plant



RERIENCE

BBED.ISA



Wastewater
Treatment
Plants

& Equipment

CleEnSd



Manufacturing of EP.MBR 400 S WWTP -400 cu m/day for
serial production - Kader/AOI/Egypt -2017

W?}
&

epeca



Manufacturing of EP.MBR 400 S WWTP -400 cu m/day for
- Kader/AOI/Egypt -2017....contn’d

serial production

Description wt/
Total,
Kg
FRAMES 5142
STEEL PLATES, CORRIGATED 11280
STEEL PLATE, FLAT 2800

TOTAL 19222

BRIDGE
TANK JOINT
LADDER
BASE

o oo W e

ALLDIMENSIONS IN MM
NOTTO SCALE

LOWER AERATION TANK COMPARTMENT
HIGHER AERATION TANK COMPARTMENT

I

I
B [17152016] | issued forproposal MIE | ep
A_[2072016 Ssued for proposal MIE | MeB
Gae | by Gescription chkd_Jappd

VIR IS

drawing tite: Isometric View Processing Tank
PrOTeCT EPMER 400S

clent KADER FAC TORY/AO!

Sele Togf [ meon | gar_[process omrect [ampr
ns [P MBR_|€17007 ["Yvesf

drawing #_P17007101 | sh.no.20f3 _|rev. B

mTmoOoOw >

b

—

AAATLTTALITLATITTILATIT T TS AR UL AR LA AR LA AR AN

Lifting Station
Anoxic Tank
Aeration Tank

MBR Tank

Sludge Holding Tank
Treated Sewage Effluent Tank

i
i
i
I
i
Pt T e TR TR
o N N T
7 O 7 =
0 — v
%:} ST e
2B NER D]
drawing tite: Process Flow Diagram
Project EP.MBR 400S
client: KADER FACTORY/AOI
scale: ng ‘mech E&l  |process [project [appr®
wrs | won_[ei7007 e

drawing #_P17007103 | sh no 203 |rev. B




Manufacturing of EP.MBR 400 S WWTP -400 cu m/day for

serial production - Kader/AOI/Egypt -2017....contn’d

ANGLE (double),
manufactured from 2 pieces h 200«
each welded to the side walls &
and bolted together with gasket | of | =&

W= 150 mm
H=300 mm
T=10mm

Wt./Piece= 23.0 kg/m
Wt.Total= 46.0 kg/m

ﬁ

i i
DETAILS D ’
CHANNEL
W=70 mm s 8 b
H=180 mm .
T=8mm
L)
Wt= 22.0 kg/m
DETAILS E
ELEVATION VIEW SECTIONA-A
| BEAM 12392
- « »
W=82mm 69 [ 1219
H=180 mm
T=6.9mm
Wt=21.9 kg/m
DETAILS F
ANGLE, EQUAL 1
W=150 mm F
weasomn ol SECTION B-B 1
Hmﬂ_mnw_m e
= Ao [ svedforpoposal |
Wi=230kgim = ) T B BT — e
ey
R T "
GOHBEN I
GRWNGT: b essing Tank Structural Details
Profect EP.MBR 400 S
ALLDIMENSIONS INMM client: KADER FACTORY/AOI
NOTTO SCALE scaler [ohk] mech | EaI [process [project [appr
NTS | EV|L MBR |E17007 F"Meg

drawing #:_P17007 102 | sh.m.20f3__|rev. B

12192

12392
12192

,,
2638

B | sssued forpoposal 1 i {hes |
A issued for poposal MMB_| MeB
o] due | by Gescrpton chd Jappd
Ay —
RO PRy
Oy ) ECIISE
drawing itle Processing Tank Dimensions
project: EP.MBR 400 S
ALLDIMENSIONS INMM CTent KADER FACTORY/AOI
NOTTO SCALE sale:[cpid mech | &l _[Process [projed —[appr
ns [P MBR_[£17007 ["ued]

drawing #_P17007102 | sh o 2of3 |1V B




Construction of EP.MBR 200 C WWTP& Reuse-200 cu m/day
Suez/Egypt -2013



Construction of EP.MBR 200 C WWTP& Reuse-200 cu m/day

Suez8tigyfiE gpt 320 13ontn’d

Y A5 il Anllaall AT a1 D slaie

|

YY) 48 g [

y

A Sl RGN

Y s (358 Aaluall ailu 53l e el aallad) o A
oY) s (3 sh T sl e YY) 4 e

00| shop drawings 252015 MeB | -- | MeB | --
00| prelim. goposal [332015[ MeB [ -- | MeB | --
rev| decription Gate | drwn | chkd | @wva | aprvd

“draning title:
o
pro epMBR 50(fc

Sckhna, Egypt
client |
ot e T -
PR 1 04 7Kd | meh. | E&l | apprvd
Sl NTS 1
DWG % e15002 01 01 sheet 4 of7 [V 01

o g bh WN PP

TO1 T02 T04 T05 TO6

it ststion anoxing tank fixed film contactior membrane bio
Tank by other reactor break ta

treated water imigation
nk water tank

<} by others

by others {>

[
] : : -
' T : Sl
1
2 | I
TO01 T02 T03 T04 TOS
1 5 S el LR
& i :
— S T
|
I
I\
@
o (®)
lift pumps (by others) 7 foam arresting pump
fixed film contactors FFC modules 8 MBR backwash pumps
air difusers 9 chemical dosing/acid
sludge return pump 10 chemical dosing/chlorine
membrane bioreactors MBR modules 11 chemical dosing/chlorine
irrigation pumps (by others) 12 MBR permeate pump
13 air blowers

o0 | préim propaal [ 332015

we | == | meB

Tev| description date

Gwn | chid | aprvd

apvd

o) EpBE0.Is8

AW, €pe ousa com

‘drawing title

ProcessFlow Diagram

PToecT
Sokhi

EP.MBR 200it

e, Egypt

Client:

E&| |

apprvd

project 1500. Ch;,d mech.
SR NTS ||

DWG ¥ ¢1500201 02

sheet1 of3

eV o1




Construction of EP.MBR 200 C WWTP& Reuse-200 cu m/day
Suez/Egypt -2013

<__I
/3

| ———

e
|}
|}
| ]
o=
—
|}
——

o

EQUIPMENT Qty.

lift pumps (by others) 2

fixed film contactors FFC modules lot

air difusers lot

sludge return pump

membrane bioreactors MBR module
6 motor control center MCC

7.1 foam arresting pump

7.2 MBR backwash pump

7.3 MBR permeate pump

8.1 chemical dosing/acid

8.2 chemical dosing/chlorine

8.3 chemical dosing/chlorine

9  air blower

©
=3
©

a b WN P

00 | prelim.proposal (332015 MeB | =- | meB | --
rev| description Gae | drwn | chkd |aprva | aprvd

—
@ oSy (i

“Trawing e

A

Equipment Layout

ProTEeE EP.MBR 2001

Sokhna, Egypt

et

I
o Elsoo%‘“ﬁ'y"l mech | &1
=il NTS [T

DWE ¥ 6150020103 Sheet2 of 3 [V 01

aprvd

4,60 < rr 25—

A B c D [ C— < L= 5009

b
G
7

]
T
o
|

A I
1775 20 I H
le—1 85— =

< T » | J

3 50—
ELEVATION SECTIONAL VIEW-MAIN PROCESSING TANK
Y- — = éi
L1 c |
. AL i ®
_ [
’ y PLAN VIEW l e E
* > MAIN PROCESSING TANK l
ELEVATION SECTIONAL VIEW-PLANT ROOM N
IMPORTANT NOTES
1 all drawings are not to scale NTS.
manhole cover Qty. dimensions material 2 all dimensions are in meters.
LxW . : -
mm 3 all dimensions are for guideline only but
- , detailed structural design will be necessary to
A anoxic tank 1 800x600 castiron estimate accurate dimensions (by others).
B fixed film 2 1000x600 cast iron )
contactors tank 4 all tanks are made of reinforced concrete (by others). PP e RV T B T
. rev|  description jate drwn | chkd | aprvd | aprd
C aeration tank 2 2000x800  cast iron 5 ?2” lt:”;;‘ggcaeir?&?:];‘ir e;r?dx}ézgf:gljl ) : p—— C:wa
D clear water tank 1 800x600 cast iron v y ) v ) @mmm T
E equipment room 2 800x600 cast iron 6 allall con_crete works will be add-mixed with Frawing e p———
water resistant polymer.. o
epMBR 200ffc
7 all tanks & plant room will be equipped with ventilation. - Sokfna IEQW"
all tanks & plant room will be fit with manholes. PR 1500 mglmin'i'm'm'wvu
S NTS
DWG # ¢150020104 | shea 2 of3 [W o1




EP.MBR 400 ffc WWTP&R capacity 400 cu m/day
Sokhna/Egypt -2011

DP World/Sukhna Port
Sokhna/Egypt

Flow Capacity: 400 cu m/day
Completed: 2011

EPECO.GULF designed, manufactured and installed a domestic Wastewater
Treatment Plant capacity 400 cu m/dat with peak flow capacity of 50 cu m/hr (EP.MBR
400.S).

The EP.MBR 400.S plant is built in steel structure for above ground installation.
EP.MBR 400.S performance is enhanced to treat influent with BOD;, COD, TSS, TN &
TP=800,2000,600,150 & 50 mg/l and produce effluent with BOD,, COD, TSS, TN &
TP=10,70,10,10 &10 mg/l or better. It's obvious that the influent characteristics figures
exceeds the given limits while our anticipated performance in much better than the
required by the Egyptian Law No. 93/1963 and its amendment executive decree No.
44/2000.




EP.MBR 400 ffc WWTP&R capacity 400 cu m/day.......contn’d

lifting station

balancing tank
tark & pumps by otters  Tank by other

anoxing tank biological reastor
tank [1]

membrane bio-
reactor tank 1]

Sokhna/Egypt -2011

treated water tank

imigation water tank
by others

epeco. gu|f email.megdi@ epoguif.com
. www e pecogulf.com

Trawing tTe
Process Cortrol & Monitoring-Visual Inducators

| SRR TPat Sokma PortEgypt, apacity 400 cu miday

clint™DP World/Ensol |

PORS {1001 m;-yu| med. | €&l I apprvd
i _NTS | I

DWG #: 1102545 shet 45 of 50 [V 00

®
®

balancing

tank

mains o

-

treated water!

processing tank

8500

plant room

tank

irrigation
water
pumps

irrigation
water
tank

soak away
vessels

legendn:

X virtual distances
k]

i reference line

equal distances

[T
epeco.gulf smimassesoren

Grawing tive
Site Layout

PYRRNTP at Sokhna Port/Egypt, capecity 400 cu miday

client: DP Worl dEnsol [

PO p1102g d [ mech. | E&1 [proces | d

=i NTS [T |

DWG#: p1102545 sheet 45 of 50 [*V* 00




EP.MBR 400 ffc WWTP&R capacity 400 cu m/day.......contn’d

Sokhna/Egypt -2011

[}

/.

§

20

0088 gy

|~

§
%

Important Note

All backwash water pipes & fittings are uPVC
All uPVC pipes are PN10

LEGEND

E'," air blower
permeate pump

backwash pump

chemical system
control panel

air diffusers

[e}Ne)
[e}ye}

MBR Modules

Coarse/Fine Screen

clean water tank

@ ) kd

mixer

I:E Plant Room

main processing tank

s

If cmai L;’n:gEdl@egecugull com
epeco.gu

wwwe pecogulf.com

drawing tifle;
Tank & Plant Roan Amangement

project
'WWTPat Sokhna Port/Egypt, capacity 400 cu m/day

client: DP Worl d/Ensol

O 0 cn;-yu| mech. | E&l [ vd
=i NTS [T [

DWG #: p1102545 sheet 45 of 50 | 00

lift station

balancing/
lift station

[ plant extension (future)

by others

Q_

A=

phase |

s

by
others

irigatjon
pamp
pump

irigation
water
tank

T
<

phase Il

©

soak away
vessels

Color__No Description Dia material Color_No Description Dia material
— 1 lift station:balancing tank n/a n/a — 6 backwash suction 2" uPVvC

(by others) .

. . . — 7 backwash delive 15" uPVvC

— 2 balancing tank : main processing tank 4" uPVvC W very

(by others) — 8 foam arrestor suction 1.25" uPVvC
_— air supply network 4 GS/welded = 9 foam arrestor delivery 1.0 uPVvC
== 4 pemeate water suction 25" uPvC — 10 treated water delivery 30" uPvC
— permeate water delivery 2" uPVvC

LEGEND

air blower

horizontal end suction
pump

subersible
pump

chemical injection system

diffusers

] © O enq

motor control center

epeco Quif sruinsagen

dawing title N
Total Site Amangement

lect:
"W TP at Sokhra Port/Egypt, capacity 400 cu miday

et DpWorldEnsol

I
project PL102: Ch:'ydl mech I E&I : “vd
<ak: NTS [T [

PWET " p1102545 sheet45 o 50 [ 00




EP.MBR 50 ffc WWTP&R capacity 50 cu m/day.......contn’d
Ras al Khaimah/UAE-2010

Aluminum Factory/Union Group

Ras al Khaimah/United Arab Emirates
Flow Capacity: 50 cu m/day
Completed: 2010

EPECO.USA designed, manufactured and installed a pilot plant to
investigate the performance of the EP.MBR 50 ffc wastewater treatment
systems at RAK Aluminum Factory/UAE. The pilot plant was built with
the same configuration of the EP.MBR50j-steel structure for above ground
installation, with capacity range up to 50 cu m/day and peak flow of 6.25 cu
m/hr.

The pilot plant-EP.MBR 50 ffc/ mathmode50, is working jointly
withEPECO.USA’s EP.MATHMODE mathematical model & scale
prototype, specially designed to test and investigate the performance of a
wide range and multiple parameters of membrane bioreactor wastewater
treatment systems.



EP.MBR 50 ffc WWTP&R capacity 50 cu m/day......
Ras al Khaimah/UAE-2010

.contn’d

Material: Mild steel, high commercial grade.
Sheet Metal Thickness: 3 mm.
Internal Coating: Two layers coal tar epoxy coating.

External Coating: Two layers polyester epoxy coating.

For cost estimation proposal use only.
Not intended for fabrication.

)

17—
D B | E——

[4¢—1900

8o 8o
@o @o
Bo Bo

i:_SOL20004J

—200—— P
elevation view

4—1000—p
——1200—p

|4722004>|

|e—6s0—p |
<4—1000—p
‘¢——1200—p

side view

plan view
Projectizp mBR 50 ffc Full Scale Prototype
for above-ground installation
in steel construction
epeCO usa Title general dimensionst
o EPECO.GULF

I Projection [ Scale Size | Document No | Sheet | No of

Rev Description Drawn Date ecked |Approved g | None 1010-01 EP Sheets
Revision None | Unit Meter Ad 1 27




Wastewater Treatment Plant WWTP

RAKIA Industrial Zone-Ras el Khaimah Investment Authority
Ras al Khaimah/United Arab Emirates

Flow Capacity: 2400 cu m/day

Completed: 2009

EPECO.USA designed and built a domestic wastewater treatment and recycling
plant at RAKIA industrial zone at Ras al Khaimah, UAE. The WWTP based on
EP.MBR 2400 c product from EPECO.USA, has been designed to serve the
industrial users in the area. The average flow is 200 cu m/hr and the peak flow
capacity is 600 cu m/hr.



Wastewater Treatment Plant WWTP............... contn’d

©é 12 11 10 98 7 6 5 4 3 2 1
\ |

1
'
:
'
.l i
,__L' [ N i EE L E L et TR bk R bbb thbbl b i Rl 1
. o .
19 ; | '
o '
1 1 ' |
' O EE [ 5 ' |
' H 1 '
' 15 i14 o] . ,_—I | ,—l—l
N N H B - dF-1- X
' i
| | | | | | l I : : _______ | @
! ! \ |
© = | Sk S
5 ia cy ' T : I
by others <9—='-| _ i =
?- . !_ ! 1 _
.
)
® T e ; H Y
; i : 0] a
| | I I Il | by others
equipment & material list e
equipment Qty. remarks # equipment Qty.  Remarks
1 Lifting equal ization pumps 3 2+1 14 chlorine injection dynamic mixer 1
2 coarse/fine screens(set) 2 1+1 15 chlorinecirculationpump 2
3 grit removal devices 1 16 filter feed/backwash pumps 3 2+1
4 FOG separation devices 1 17  sodiumhypochlorite injection 1
5 split boxdewvices 1 18  media filters 3
. 6 aeration pumps 3 19 irrigation pumps 3 by ahers
processing compartments & rooms 7 diffused air network 1 20 nutrient () tark 1
8 air lift/darifiers 2 21 nutrient(l1) tank 1
#  system/tank Qty.  remarks 9 excess sludgeretun 1 22 Sodium hypochlorite tank 1
A Equalization tank 1 by ahers i? alr_sup[i&/ :lnde i i 23 coagulant tank ) 1
B Coarse/fine screen 1 by dthers a_:tl\_/ate sludge supply 24 Coagulant hypachlorite tank 1
C  gitremovalsystem 1 by ahers 12 air lift /sludge holding tank 1
D  FOG removal system 1 by dahers 13 air blowers 12+
E  splitbox 1 by ahers
F  eerationtanks(l) 2 by ahers Project;
G earationtanks(ll) 2 by ahers N P.0.Box 312, WWTP & Reoycling 241
H  clarifier 2 by ahers el Jazirah el Hamrah, &R:%%n%ego m3/day
1 sludge holding tank 2 by ahers %3 Rasal Khaima, UAE .
J chlorine contact tank 2 by ahers epeco_ Tel:+97172447684 [Title Process Flow Diagram
K cheical injection systems 1 by dhers QU P 49717 244 7685 [T —Tre Gove e o R AT
L irrigat ionwater tank 5 by ahers -
Projection | Scale Size | Document No | Sheet | No of
Rev Description Drawn | _ Date Checked [Approved None 07004-01 1 Sheets g,
Revision None [Unit_Meter | A3

The EP.MBR 2400c Plant is working with Membrane Bioreactor MBR principle,
however the process has been enhanced by adding the EPECO.USA innovative
super nutrition system, which allows the plant to operate at hydraulic loading as low
as 15% and as high as 150% of the average daily flow with no sacrifice of
efficiency or effluent quality.

The EP.MBR 2400c is built in 2 similar but independent streams which will allow
the plant to work at 50% capacity any time. This is an important feature, especially
in case of service stopping.



Wastewater Treatment Plant WWTP............... contn’d

B
D
j ! — processing compartments & rooms
#  systenmvtank Qty. remaris
A coar ®/fine screen 1
B lift station/equalizaton tank 1
C  gitremoval system 1
D il separator 1
E  splitbox 1
F aeration tanks(l) 2
G aeration tank(l I) 2
H  Clarifiers 2
I Chlorne contact tank 2
J sludge holding tank 2
K imigation water tank 1
L Plant room 1
Important
This drawing is not intert for construction & bui Iding execttion Project:
Detailed constnctioral design and drawings must be prepared by P|? B"Jxah31|2i—| ah WWTP & Recycling 2400 m3/day
fessional - cer tified i el Jazirah el Hamrah,
professicnal - cer tified engineers. N Ras al Khaima, UAE RAK Ind. Area
Nt to scale. epecqf Tel: +971 72447684  [Title isometric view
Alltanks are covered and have appropiate manfole for each compatment -QuIT Fax:: +9717244 7685 6™ Governoment of Ras Al Khaima
C ks are not included in EPECO” f work. Projection | Scale Size | Document No | Sheet | No of
onaeevorksarenotncluded in s seepe etwo Rev Description Drawn | Date ecked |Approved 9 None A3 07004-02 1| sheets 5
Revision None _[Unit Meter
Required
+ 39.7 » Proposal for turn key civil works for construction
of the indicated tank for above ground installation.
T [ | Proposal must cover the concrete works
< 10. T P |« 10. I 11.2 " | |<—4.8—P| and the coating.
I - Assume thickness of walls= 300 mm, reinforced concrete
“ b till design verification is completed.
l Assume thickness of the roof =400 mm, reinforced concrete
= till design verification is completed.
1 T T f Assume thickness of the base= 300 mm, reinforced concrete
‘ ‘ ‘ ‘ ‘ till design, verification is completed.
@ @ ® @ @ Assume thickness of the foundation sub-layer base= 500 mm,
w7 regular concrete, till design, verification is completed.
section A-A Alternative proposal for under ground tank is also required,
consider excavation of medium soft loose soil.
B »C D e PF
#  Tank " Qty.  Unit dimensions **
y4
] F  aerationcompartment (I) 2 106 45 50
A + G aerationcompartment (Il) 2 106 45 50
+ uN A H  clarifiers 2 12 45 50
=] I chlorine contact tank 2 10 45 50
T J___ sludge holding tank 2 48 45 50
N (*) Al dimensions in meters.
. (**) X:Length  Y:Width  Z:Depth
¥y
reinforced concrete volume= 600 m3
B —pic —»D —»E PF regular concrete volume= 265 m3
plan view coatings- coal tarr epoxy-3 layers-total= 8700 m2
excavation volume (optional)=4600 m3
Project:
P.OBx 312, WWTP & Recycling 2400 m3/day
el Jazirah el Hamrah, RAK Ind. Area
Ras al Khaima, UAE _
epecuolf Tel: +971 7244768 | Title Constructional Outlines-Main Tank
QU Fax: 1497172447685 [Tor The Govemorrent of Ras Al Khairma
Projection [Scale Size Sheet | No of
Rev. Description Drawn Date Checked [Approved 9 _ None A3 07004-03 1 Sheets g
Revision None  [Unit peter




Wastewater Treatment Plant WWTP...............

contn’d

by others

13
12 1 10 98
© QO
' '

15

i

14

i14

—

-
—l.

@,

processing compartments & rooms

# system/tank Qty. remarks

A Equalization tank 1 by others
B Coaarse/fine screen 1 by others
C 1 by others
D 1 by others
E 1 by others
F 2 by others
G aeration tanks (1) 2 by others
H clarifi 2 by others
I olding tank 2 by others
J chlorine contact tank 2 by others
K chemical injection systems 1 by others
L irigation water tank 5 by others

Qty. arks Qty.
1 3 2+1 1
2 2 1+1 ri lation pump 2
3 1 ilter fee dbackwash pumps 3 2+1
4 1 S hypochlorite injection 1
5 1 18  media filters 3
6 3 19 irrigation pump: 3 by others
7 1 20 nutrient (1) tank 1
8 2 21 nurient (I1) tank 1
9 excess sludger 1 22 Sodiumhypochlorite tank 1
10  airsupply lire 1 23 coagulant tank 1
11  activated sludge supply 1 24 Coagulant hypochlorite tank 1
12 airlift /sludge holding tank 1
13 air blowers 1 2+1
0 .Box 312 Project:
0X X f
el Jazirah el Hamrah, wwre &RFXs;ylcnlg]gAZr:gﬂ ms3/day
N = Ras al Khaima, UAE
Tel: +971 7 244 7684  [Title Process Flow Diagram
Fax: : +971 7 2447685 TG The Governoment of Ras Al Knaima
Projection |Scale Size  [DocumentNo [ Sheet | No of
Rev Description Drawn Date Checked [Approved None 07004-01 1 Sheets
Revision None _[Unit Meer | A3 50

The EP.MBR 2400c Plant is working with Membrane Bioreactor MBR principle,
however the process has been enhanced by adding the EPECO.USA innovative

super nutrition system, which allows the plant to operate at hydraulic loading as low

as 15% and as high as 150% of the average daily flow with no sacrifice of
efficiency or effluent quality.

The EP.MBR 2400c is built in 2 identical, but independent streams which will
allow the plant to work at 50% capacity any time. This is an important feature,
especially in case of service stopping.




Industrial WastewaterTreatment Plant IWWTP
Wastewater Collection Lagoon at Muwailah
Sharjah / United Arab Emirates (2008)

Flow Capacity IWWRP: 3000 cu m/day.
Flow Capacity Desalination Plant: 1000 cu m/day
Completed: 2008

In March 2007, EPECO.USA
was awarded a design-build &
operate contract to construct
a wastewater treatment &
recycling plant at
Muwailah/Sharjah, United
Arab Emirates.

The raw wastewater influent
from Muwailah lagoon, filled
with substandard treated
domestic wastewater effluent
dumped into sanitary dump
area. The wastewater lagoon
was rich in heavy metals,

microbial contamination and algae. Many metal ions, such as mercury, lithium, iron,
manganese and many others are existing in the lagoon water. The aquamarine life
near the lagoon is totally terminated.

EPECO.USA designed, built and operated a treatment system to treat the lagoon
water and convert it into fresh water suitable for irrigation and domestic non-potable
applications. EPECO.USA carried —out many tests and investigations which
indicated that 1000 cu m/day of fresh water can be produced from the lagoon water.
The lagoon water volume was estimated at 600’000 cu m, with seasonal seepage add-
up. EPECO.USA designed the process that minimized the reject water to be
discharged to the open seas. The reject water was free of algae, oil, grease and /or
biological contaminants.

EPECO.USA designed and manufactured a mathematical model and built a bench
top scale prototype EP.WASTE leachate 07 UAE to simulate the system performance.
All other equipment including: open intake EP.FLOAT3000, An electrolytic Sodium
Hypochlorite generator- EP.CNS 150k, dissolved air flotation/lamella clarifier/tube
mixer EP.DAF 3000, backwashable microfine filtration system-EFiltera 2000 b,
microfine filtration system-EP.Filtera 2000 s, ultraviolet wastewater disinfection &
bio-degradation system EP.UV2000 indu, Ultrafiltration (UF) system, wastewater
treatment system EP.UF 2k and Seawater Reverse Osmosis Desalination System
EP.RO 1000s.



Industrial WastewaterTreatment Plant IWWTP...contn’d
Wastewater Collection Lagoon at Muwailah



Industrial Wastewater Treatment Plant IWWTP...contn’d

Wastewater Collection Lagoon at Muwailah

1 2 3 4 5 6 7 8 9 10 11 12 r

m3/hr 125 125 125 125 30.3 94.7 75.8 41.7 41.7 34.1 41.7 24.2
bar 19 -- 3 27 22 22 22 -- 4 40 -
# Item EPECO Product Capacity
A openwater intake epFLOAT 3000 125 m3/hr
B electrolytic sodium epCNS 300 125 Kghr

hy pochloritegenerator
C DAF/lamella clarifier/ epDAF 3000 125 m3/hr

tube mixer
D clearwater tank 100 m3 by others «
E booster pumps station 125 m3/hr @ 3 bar
F backwashable sediment ~ epFILTRA2000b 125 m3/hr

removal filters
G microfine sediment epFILTRA 1500s 100 m3/hr

removal filter
H ultraviolet wastewater UV 1500 indu 100 m3/hr

degradation sterilize,
| ultrafiltration wastewater ~ epUF 2k 75.8 m3/hr

treatment system
J  seawater reverse osmosis  epRO 1000 s 41.7 M3hr

desalination system
K irrigation water tank 100 m3 by others

L irrigation pumps station 41.7 m3/hr @ 4 bar by others
Title
- Process Flow Diagram
MET
Project.  WWTP 3000 m3/day-UAE
Project #:
1 | change in epROs, epUF capacity & others 25-10-06 MeB Projection |Scale Size Document No | Sheet | No of
Rev] Description Drawn | _ Date Checked [Approved on none Sheets
Revision one Unit_none A3 [07009-001-R1| 1 10
4
3 I > I
—
—
A 5

)

coast line

step down stairs

DAF tank

sludge,scum & brine tank length x width x depth (internal)=6.2 x 2.5x2.5 m

steel by epecoGULF

concrete-under ground-by others
concrete-under ground-by others

ISO 40 FT container-above ground-by others
ISO 20 FT container-above ground-by others

clear water tank
main plant room
RO container

length x width x depth (internal)=6.2 x 2.5x2.5 m
length x width x depth (internal 0x25%x2.5 m
length x width x depth (internal)=6.2 x 2.5x2.5 m

© N YA WNE

fence length x width=15.0x 16.5 m By others
Title
@; Site Layout
epecoGULF Project: WWTP 3000 m3/day-UAE
Project #:
1 Projection | Scale Size | Document No | Sheet | No of
Rev] Description Drawn Date Checked |Approved none
St pon T e e forrone—] A3 Joroos-ozRe| 12 | 5™ s0




Industrial WastewaterTreatment Plant IWWTP...contnd
Wastewater Collection Lagoon at Muwailah

technical data

The System
dimensions (length x width x height) m 6.2x25x%x25
,E inlet port-flanged inch 6
sludge disposal port-flanged inch £
‘ = floatings drain port -flanged inch 6
Inlet port-flanged Inch 6
- clear water discharge port-flanged inch 6
weight (dr k 2500
epDAF 3000 ight (dry) 9
isometric view weight (wet) kg 24000
components Performance
F_Qty item treatment capacity-average m3/hr 125
11 lamellaclarifier treatment capacity-max m3/hr 125
2 1 sludge compartment hydraulic loading rate-ave m/hr 8.3
8 1 floatings collection compartment solids loading rate (SLR)-ave  kg/m2.hr 4.2
_ T ¢ 1 skimmer-mechanical air/solids (A/S) ratio 0.01
section B-B 5 1 flotation area
10 Tayaran Str., Title
'I‘@‘j‘ Raba’a el Adawia, epDAF3000
Nasr City, Cairo i
R Tor4205 01 2488 Process Flow Diagram

Ei0

Fax: +20 24016626
e.mail: epec@link.net

Project: WWTP 3000 m3/day-UAE

www.epecoUSA.com | Project #:
1 [ change in epROs, epUF capacity & others 11-03-07 MeB . Projection Scalenone Size Document No | Sheet | No of
Rev Description Drawn Date Checked [Approve: Sheets
Revision none Ot one A3 [07009-001-R1| 1 10
# Qty item description
1 4  feedvalve diaphragm/solenoid
2 4 backwashable filter polyethylene cartridge 50 micrometer
micron rating & 50 m3/hr each
3 4  backwash valve diaphragm/solenoid
4 4 filtrate valve diaphragm/solenoid
5 4  drainvalve diaphragm/solenoid
11  automatic control system PLC-fully automatic operation cycle
-pressure/time
epFILTRA 2000 b
general view
The System
configuration Z Tilters (3 duty + 1 stand-by)
control PLC control-automatic-pressure/
time + manual
in/out inch 6 flanged
flow capacity-max. m3/min 3300
operating pressure-max bar 10
operating temperature-masteg ¢ 50
micron rating micron 50
power supply viph’hz — 220/1/50
power rating kw <1
weight (dry) kg 250
weight (wet) kg 550
10 Tayaran Str., Title

@

EDeD

Raba’a el Adawia,
Nasr City, Cairo

Tel: +20 2 401 2488
Fax: +20 2401 6626
e.mail: epec@link.net

epFILTRA 2000 b
process flow diagram-& general views

Project: WWTP 3000 m3/day-UAE

www.epecoUSA.com | Project #:
1 |change in epROs, epUF capacity & others 11-03-07 MeB 5 Projection  |Scale none Size | Document No | Sheet | No of
Rev| Description Drawn Date Checked | Approve Sheets
Revision none Unit_none A3 |o7009-001R1| 1 10




Industrial WastewaterTreatment Plant IWWTP...contn"d
Wastewater Collection Lagoon at Muwailah

performance
treatment capacity-average m3/hr 125
treatment capacity-max m3/hr 180
UV output ( at 254 nm wave length) KW 6.7
# Ot item description .
1 Q“y uv t AlSI ;16L tment+hard gl UV 2000 indu
reactor compartment+hard glass :
quartz glass tube +medium pressure general VIEW
mercury vapor lamps The System
2 \ Power supply choke ballasts + controls -
UV source medium pressure
mercury vapor lamps (multiple)
quartz glass tubes hard quartz glass (multiple)
@ power pack choke
housing (3) AISI 316L
power supply kw 40
n | | D | | B dimensions (each housing) ~ mm 1200 x 220
(length x diameter)
E( inlet port-flanged inch 6
outlet port-flanged inch 6
a Q @ g weight (dry) kg 125
e weight (wet) kg 200
10 Tayaran Str., Title .
Raba’a el Adawia, UV1500 indu )
ﬁb Nasr City, Cairo process flow diagram-& general views
Tel: +20 2401 2488
Fax: +202 401 6626 :
epem exmil epec@linknet | ProiectWWTP 3000 m3/day-UAE
www.epecoUSA.com Project #:
1 | change in epROs, epUF capacity & others 11-03-07 MeB Projection | Scale Size | Document No | Sheet | No of
Rev Description Drawn Date Checked | Approved non none A3 Sheets
Revision one Unit none 07009-001-R1| 1 10




Wastewater Treatment & Reuse

Banyan Tree Resort

Rakeen Investment Co.

Ras al Khaimah/United Arab Emirates
Flow Capacity: 1000 cu m/day
Completed: 2007

1 Lift Station By others
2 Equalization Compartment
3 Sludge Holding Compartment
4 Aeration Compartment
5 Treated Water Tank
6 Irrigation Water Tank By others
7 Plant Room
Project:
@ WWTP & Recycling 1000 m3/day
Banyan Tree Resort Project-Rakeen
epeco Title  Tanks & Compartments-lsometric
-gulf To: Rakeen
Projection | Scale None Size | Document No | Sheet | No of
Rev Description Drawn Date Checked | Approved -~ Sheets
Revision None Unit Meter A3 | 07007-02EG ! 2




Wastewater Treatment & Reuse........ contn’d

1 Sludge Holding Compartment
2 Equalization Compartment
3 Plant Room
4 Treated Water Tank
5  Aeration Compartment
6 Irrigation Water Tank By others
A 2 1+1 lifting pumps Optional
B 2 1+1 balancing pumps 3 59 Project:
flow m7hr %’ WWTP & Recycli
N Y cycling 1000 m3/day
c 1 1 fine screen 4 Banyan Tree Resort Project-Rakeen
- pressure  bar > -
D 3 2+1 air blowers epecqf Title  Tanks & Compartments-lsometric
- -gu o Rakeen
E 1 1 submersed member unit |s - = = e
Projection cale [ Size [Document o 00
[Checked | Approved| None
E 2 1+1 ermeate pumps Rev Description Drawn Date ecked | Approve g | | Sheets
P pump Revision None [ Unit_Meter A3 |OT00T04EGY 1 2
G 2 2 chemical dosing systems
H 2 1+1 treated water pumps

fine screen I] I] I]A" |
B é_éﬁ DDDDD ® P By others
By others‘ Né” |
| ¥

Lol [ E&

influent—> | equalization tank sludge storage tank aeration tank chemical dosing  Treated water
N system tank
diffu submersed hemical |
leaning val membrane leaning val
unit
lifting station
£ Project:
;@", WWTP & Recycling 1000 m3/day
\ W7~ Banyan Tree Resort Project-Rakeen
ep%clﬁf Tix.le Process Flow Diagram
To: Rakeen
5 b : o] O Feheked TADDToved] Projection  [Scale None Size | Document it No | Sheet | No of
ev. scription Wi ecke pp ¥ Sheets
Revision None _ [Unit Meter A3 | 07007-01EG | 1 2

EPECO.USA designed and built a domestic wastewater treatment and recycling
plant at Banyan Tree Resort, Ras al Khaimah, United Arab Emirates.

The WWTP based on EP.MBR 1000c design,f rom EPECO.USA, has been
designed to serve the luxury resort of Banyan Tree. The average flow is 1000 cu
m/day and the peak flow capacity is 125 cu m/hr.

The EP.MBR 1000c is built in 2 similar but independent streams which allows
for work at 50% capacity any time. This is an important feature, especially in
case of service stopping.

EP.MBR 1000c process has been enhanced by adding the EPECO.USA
innovative “super nutrition” system, which allows the plant to operate at
hydraulic loading as low as 15% and as high as 150% of the average.



Industrial Wastewater Treatment IWWTP & Reuse
EP.DAF 2000

EgyptAir Inflight Services
Sharm el Sheikh, Egypt
Completed: 2006
Capacity: 2000 cu m/day

EPECO.USA Treatment and Recycling plant at Egypt Air Inflight Services
Complex/Sharm el Sheikh Airport/Egypt.

The IWWTP based on EP.DAF 2000, the dissolved air flotation system and
the specially designed settler & Fat, Oil & Grease FOG separator to meet
the tough requirements of “industrial kitchen” operation. Biological treatment
based on EP.SBR 2000c system follows the EP,DAF2000 for complete
treatment.

The IWWTP is built underneath the building. No smell, no odor or nuisance of
any type what so-ever is noticed.

The IWWTP is producing-daily-hundreds of kilograms of waste grains (rice &
wheat) and oil & grease in a solid form suitable sale. Clean effluent is either mixed
with treated domestic wastewater for irrigation or as make-up water for the fire
fighting system.



Industrial Wastewater Treatment IWWTP & Reuse......contn’d
EP.DAF 2000

airblowersc:)
point 1 2 3

= o T % sludge common with
ow cu m/min holding black water
chlorine
mixing

T @ | [ e
eI P S T —L— 171 1] | 'BE

chlorine Settler flocculation chemicals oil/grease fine
contact injection system interceptor screen
dissolved air flotation
compartment

L

irrigation
network

commonwith

filter feed black water ertiry

pumps
irrigation
pumps
i process flow diagram
e te“r“ graywater wastewater treatment &
r lin m
Y irrigation water ecycling syse
chemical injection tk
system
rev i
- drawn by e \Wastewater treatment plant
drwng# checked by at sharm sharm el sheikh airport
0502068-01 approved by mep [ date g/9/2005 - -
meb approved by | o talenco for engineering & ;’@\
. none contracting e
18/9/2005 | date original issue 18/9/2005 drwngi 0502068-2-03 |V - |Epeco
WTP+WWTP
tanks layout
WWTP-blackwater i i
_______ mein veatment ___ __ _ , L
____________________ desalinated | 1 pre-treated raw water tank
water | i water
WWTP-graywater tank | | tank
main treatment b
< A L
[ <_E < | |
[ . =
| el L
D =S ==n
irgation water || brine
tank |1 tank \ 4
[
i « P BE
[
]
LXWxH=3.80x3.85x3.00 M  LxWxH=1.00x3.85x3.00 M p|an view
1 raw water feed pumps 9  pretreated water feed pumps
2 sand filter 10 ultraviolet sterilizer (pre-treated water line)
3 chemical injection systems (pre-treatment ) 11 RO system
4 activated carbon filter
5 Softener+salt tank
6 motor control center
7 desalinated water pumps
8 ultraviolet sterilizers (desalinated line)
rev "
- drawn by e \astewater treatment plant
drwng# checked by at sharm sharm el sheikh airport
0502068-01 approved by mep | date 1g8/9/2005 : :
approved by o talenco for engineering &
meb scale none . )
3 contracting
18/9/2005 | date originalissue 18/9/2005 drwng# 0502068-210  |'®V .. |epeco




Industrial Wastewater Treatment IWWTP & Reuse......contn’d

EP.DAF 2000

STP+IWWTP
rooms layout

pre-reated
water tank

O 0= 8.

B8

rawwatertank 5

important notes

these are not executional shopdrawings

they’re guidelines for construction works,

all included data and dimensions must be
checked and verified by the contractor
prior to starting construction works.
drawings are not to scale

all dimensions in meters

as tanks are already existing, new holes will be
arranged to allow for pipeworks to get in & out the tanks.
The holes and the inserted sleeves to be located according

to actual site conditions.

Furthermore, several manholes & ladders are required to ease
access to tanks. Again these to be decided according to
actual site conditions.

title

Wastewater treatment plant
at sharm sharm el sheikh airport

o talenco for engineering &

contracting

B rev drawn by
0502068-01 | dMN9# el
5 approvedby mep | date  1g/9/2005
approve
meb PP Y scale none
18/9/2005 date original issue 18/9/2005

drwng#

0502068-2-10

| rev

&)
epeco




Wastewater Treatment Plant WWTP
Police Resort

Marsa Matrouh, Egypt

Completed: 2000

Capacity Wastewater: 400 cu m/day

chlorine contact
tank
clarifier B 4
: — . sludge
1\ AN A P4 H
VRV Al S AV holding tank
ey
aeration
chamber
screen
: ev drawn hy title WWTP EP.ST 450c
checked by at Police Camp-Marsa Matrouh
b drwng# 7 Capacity: 400 cu m/day
502068 Wm_da;e_mm_ ISOmetric view
meb approved by crnln to
Tote al Riadh for Trading & Contfacting Co.
T originatissue 77181999 UWNO¥ 01002-02 U




Wastewater Treatment Plant WWTP

EPECO.USA was awarded a contract to design and build a 450 cu m/day WWTP.
EPECO.USA designed and built an EP.ST 400 c.. The EPST 400c can work with 150
% of its nominal capacity for 48 hours and at 12.5 % of its nominal capacity for 7 days
with no sacrifice of product quality or economics.

To achieve this performance, EPECO.USA “super nutrition technology” has been
implemented. This will satisfy the extremely varying hydraulic loads of a typical
“summer time resort”. The EP.ST 400 c treated effluent quality with biochemical
oxygen demand BOD5=5, chemical oxygen demand COD=5 and suspended solids SS=5
Is always guaranteed. Product water is suitable for discharge into the open sea.

irgation fitter feed
(B | pumps pumps
Qmedia chemical O
Oﬁlters sty = * *
{]
* N ¥ 2

air blowers _<_f

length x width x height Section A-A

=6.00 x 8.00 x 4.00 m A

5]

0int 1 2
capacity cu m/hr 1250 1250

Section B-B

- i |
1 e drawn by fitle wrpe pS 0 | | | |
hecked by at P Matrouh
0502068 | dwng# crectee Capaciy. 4 00 /d ay 2 ) I
APPTOVET DY meh | 08€ 6212000 plant room g
AP0
none o Y

meb pproved by Fscale
scale al Riadh for Trading & Contracti ng Co. |
6/1/2006 | date ["original issue 75/19% drwng# 01002.08 w ;| °

rawn By title WWTP pS 50
- oo Checked by
0502068 approveady meb [ date g/53/190

1

at P atrot
c pauy oo /dy

meb | approved by P
scate none al Riadh for Trading & Contracting Co, @

6/1/2006 | dae ongnal issue 7/18/19% drwng# 0100201 [rev 1 ePei0n




Wastewater Treatment Plant WWTP
GANTEC Housing Compound

At Orabi Farms, North Cairo, Egypt
Completed: 2000

Capacity Wastewater: 360 cu m/day

chlorine contact
tank

clarifier

AT sludge
v / holding tank

aeration

chamber /

screen

EPECO.USA designed, manufactured the systems and built a wastewater
Treatment plant at GANTEC Housing Compound, at Orabi Farms, North Cairo,

Egypt.

The WWTP based on EPECO.USA’s EP.SBR 400 c is redesigned to treat an
average daily flow of 360 cu m consisting of nearly 300 cu m/day of domestic
wastewater and 60 cu m/day of RO desalination system reject water , media filters
backwash and rinse water. EP.SBR 400 c plant can work with 150 % of its
nominal capacity for 48 hours and at 12.5 of its nominal capacity for 7 days with
no sacrifice of product quality or economics. To achieve this performance,
EPECO.USA “super nutrition technology” has been implemented.



Wastewater Treatment Plant WWTP........ contn’d

@- point 1 2

capacity cum/hr 12,50 12.50

__________ w " alllllll =

—<

: ]

1 rev drawn by title  villas Domestic Wastewater Treatment plant
at GANTEC Residential Compound,Orabi Agri Socity
checked by Capacity: 360 cu m/day

8 9 10 11 12 13 14

drwng# 16.70 16.70 N/A 1250 1250 16.70 3.00

0502068 approved by e, | date 6/1/2006 Process Flow Diagram
meb approved by e o
3 none G.ANaser Trading & Contracting Co., GANTEC
6/1/2006 ate originalissue 7/18/1999 drwng# 0201000-02 [rev 1 ]°P%a
domestic wastewakr I !
vV y i |
i vastewater vastewater - ot
rawvasevaer | inl a1 yeamentplnt [(r»] teamert plnt |5 MGADIVAET L MO vate
tank ! . o A tank network
! main’ tertiar
|
i A
truckers [ H
] H
stopy ! !
* i
raw water !
p post treatment : non-potable water non-potable water
nor-potable dant phnt I tank T newok
ank f—
Iy P
L !
mundpaliy L (5 [ .

stoply _l i ﬁ

raw water i inki drinking water
mai treatment L, dinkngwaer | ng
Pﬁge € plnt tark network

1 rev drawn by tile  water & Wastewater Treatment plants
checked by at GANTEC Residential Compound,Orabi Agri Society|
0502068 drwng# S——— - hydraulic profile
meb "
meb approved by 6/1/2006 to Gamal Abdel Naser Trading
scale none & Contracting Co., GANTEC
6/1/2006 date original issue 7/18/1999 drwng# 0201000-01 I rev q epege,

The EP.SBR 400 c treated effluent quality with biochemical oxygen demand
BOD5=5, chemical oxygen demand COD=5 and suspended solids SS=5 is always
guaranteed. Product water is suitable for irrigating delicate landscape and green
tennis courts.



Wastewater Treatment Plant WWTP
Aramco

Dhahran, Saudi Arabia

Flow Capacity: 50 cu m/day/plant/Total 15
Completed: 1991

EPECO.USA designed, a unique residential wastewater
treatment & reuse plant, working on Sequence Batch
Reactor technology for use in villas, hotels, palaces,
housing compounds, campuses, and construction sites.

As EPECO.USA was under incorporation that time, the
plant was manufactured by Cromaglass Corp.,
Williamsport, Pennsylvania, USA. First unit model
CA 50 was delivered and installed at Dhahran, Saudi
Arabia. Several CA systems were delivered to
customers in Saudi Arabia under the same program.



























Water Treatment
Plants & Equipment



Reverse Osmosis Desalination Plant
EP.RO50m

EgyptAir Inflight Services
Sharm el Sheikh, Egypt
Completed: 2006
Capacity: 50 cu m/day

EPECO.USA installed its manufactured desalination plant EP.RO 50m at EgyptAir
Inflight Services Complex/Sharm el Sheikh Airport/Egypt.  The product water is
additionally sterilized by

EPECO.USA’s Ultraviolet system UV.INDU 50 then used for cooking.

The brine water is returned to the final effluent tank.



Water Treatment Plant WTP
E.PURE 2500

EgyptAir Inflight Services
Sharm el Sheikh, Egypt
Completed: 2006
Capacity: 2410 cu m/day

EPECO.USA designed and built a water Treatment plant at EgyptAir Inflight
Services Complex/Sharm el Sheikh Airport/Egypt.

The WTP is based on EPECO.USA’s E.PURE system producing nearly
2500 cu m/day of potable water for domestic and industrial applications
along with 75 cu m/day of Reverse Osmosis desalination feed. Rinse
water from the E.PURE system is collected in industrial wastewater tank.



Water Treatment Plant WTP
E.PURE 2500

....... contn’d

RO main treatment stage
point 1 2 3 P & | Diagram press. P1 P2 P4
flow ave. liter/hr 334 16.7 16.7 max. kpa 200 20 1600
TDS max. mg/l 500 150 850 min. kpa 50 20 800
flushing line
L i
' |
i sediment low press. high press.  high press. memprane  blending line !
! filter switch pump switch |
|
! fushing | |
1 feed valve |
,43»1><11 !
| |
| |
| |
| |
:,4:»4><1] recovery @ !
I} cleaning chemicals control—— !
:’ feed valve valve !
| T |
| |
| |
| |
| |
(RS S e e et 3
RO feed f | by others
pumps , Y Brine Y Product/permeate
Cleaning tank drain tank
chemicalg|
e’ drawn by title water treatment plant
drwng# checked by at sharm sharm el sheikh airport
0502068-1-01 APPIOVET DY e | 088 15/9/2008 . .
meb approvedby | ____ to talenco for engineering & {@.
- none contracting N4
18/9/2005 | 4% ofiginal issue 18//2005  |dWng#  os0p068-1-01 | — | €PECO
)
'@f pretreatment stage
BIBE p & i diagram
< » RO system
) )
Municipality ﬁ sand fitter activated softener
filter
v v
chlorinatio ~ Coagulant
injection system Injection system salt tank
rev drawn by title water treatment plant
drwng# checked by at sharm sharm el sheikh airport
0502068-1-01 APPIOVETDY e [ 088 1555200 . .
meb approvedby | ____ o talenco for engineering & ’,@,
d none contracting G
18/9/2005 ate oniginal issue 18/9/2005 drwng# 0502068-1-02 | rev _ | @epeco




Water Treatment Plant WTP.......contn°d
E.PURE 2500

N

post-treatment stage
P & I diagram

RO system—»
RO product
water tank :E
distribution
\ ) network
RO product UV system
water pumps
rev drawn by tide water treatment plant
55020001.0] G checked by at sharm sharm el sheikh airport
approved by APProvecThy meb [ 9% 181912005 [to tzlenco for engineering &
meb scae none contracting @
18/9/2005 | date original issue 18/9/2005  [9MNg# 0502068103 |V — | epeco




Industrial Water Filtration System EP.FILTRA 350
b&S+EP.UV indu 350

MAC Carpet Co.
10" of Ramadan, Egypt
Completed: 2005
Capacity: 500 cu m/day

EPECO.USA was awarded a contract to design, manufacture and install
an industrial water treatment system with average daily capacity 500 cu
m/day.

The industrial water treatment system consists of back washable filtration
system EP.FILTRA 350 b followed by micro sediment filtration system
EP.FILTRA350s. The EP.FILTRA 350 b can filtrate 21 cu m/hr of
industrial water up to 50 microns quality. The EP.FILTRA 350 b work
cycle includes automatic (time and/or pressure drop) operate, backwash
and rinse. The system has 3 independent parallel streams which allows
for cleaning & rinsing one stream while other streams are in “operate”
mode.

The EP.FILTRA 350 s can filtrate 21 cu m/hr up to 5 microns quality.
As soon as the EP.FILTRA 350 s cartridges are blocked (differential
pressure monitored), cartridges can be easily replaced. The replacement
process can be carried-out in one stream while other streams are in
“operate” mode.

Filtered water is sterilized by EPECO.USA’s model EP.UVindu 350,
which produces germ free water for delicate industrial applications.



Water & Wastewater Treatment Plants
EP.SBR 350c+EP.MF 400+EP.Filtra 100++EP.UV 100

GANTEC Housing Compound
At Orabi Farms, North Cairo, Egypt
Capacity Wastewater: 360 cu m/day

Capacity non-potable water: 410 cu m/day
Capacity drinking water: 72 cu m/day

Completed: 2000

EPECO.USA designed and built a combined
water & Wastewater at GANTEC Housing
Compound at Orabi Farms, North Cairo, Egypt.
The compound consists of 8 villas built on a
64’750 sg. m green area.

Each Villa has family & kids swimming pools,
green tennis court and landscape. As public
infrastructure was not available, it was necessary to
optimize the water consumption to the best. Non-
potable water is filtered and sterilized for non-
potable applications (cleaning cars, flushing toilets,
washing floors, swimming pools and fountains).
Potable-water is treated up to the drinking quality
via Reverse Osmosis RO desalination system.
Domestic wastewater alongwith the RO reject and
filtration system backwash & rinse water are
mixed and biologically treated up to irrigation
quality. The system is designed to allow for
feeding the RO system from the available limited
fresh (potable) water supplies (trucks). Treated
non potable water may be automatically by-passed
to feed the RO system. The total system is
considered an early ZERO liquid waste discharge
system.



Water Treatment System for Battle Field
ROWPU 3000-1991

Allied Forces, Gulfware 11
15x EP.ROWPU 3000
Flow Capacity:272 cu m/day/each

Completed 1991

EPECO.USA manufactured (via MECO Inc-New Orleans-Louziana/USA) and
supplied 7 x EP.ROWPU 3000 to the Allied Forces in Saudi Arabia during the Gulf
War Il operations. All ROWPU’s are equipped with NBC Nuclear, Biological
and Chemical decontaminators that allow consistent operations under harsh massive
destruction warfare. The Saudi partner of EPECO.USA ( SEPEC-Saudi
environmental Projects & Engineering Co. Ltd.) was the prime contract. SEPEC
was awarded an O & M contract for the total 15 ROWPU’s.



Water Packaging System for Battle Field
WaterLine/Saudi Arabia 1991

Allied Forces, Gulfware Il

7x E.PURE 300

Flow Capacity:272 cu m/day/each
Completed 1991

EPECO.USA manufactured(via Water Line S.A-Mezzovico-Lugano/Switzerland)
and supplied 15 x E.PURE 300 self autonomous Water Treatment and Packaging
plants to the Allied Forces in Saudi Arabia during the Gulf War 11 operations.
E.PURE 300 plants were designed to work jointly with the battle field water
desalination plants-EP.ROWPU 3000.

Each E.PURE 300 plant can supply 1-1.2 million water bags (200-300 cc each)
treated for long lasting and to serve under the NBC Nuclear, Biological and
Chemical attacks.






























EIA
Environmental Impact
Assessment



EIA-Environmental Impact Assessment
A.A.Nabi Lead Smilter/Egypt 1998



EIA-Environmental Impact Assessment
Horia 2000 Choclate Co,/Egypt 1999



EIA-Environmental Impact Assessment
SEVERO Used Oil Refinsry/Egypt 2014



EIA-Environmental Impact Assessment
Manar Oil Refinsry/Egypt 2014

el 45 55 Al ¢ g e
4 geegS sl g St of gl
eyt oo 08

TR S T | qﬁﬁ#@jl}dl#ﬂ:ﬂ@l —l__u__!_;I._I j._;}h t_hliﬁ_,"ﬂi_.;,q_',‘:
'Ihj_}lj 'IHE'IA_d—_\__.I__'IJI_l_bE_}d—":Ll:- 4_'1._\_:|EI

d.ﬂ..‘..-ld..l..'_‘l:lh -.J'IT'-I..u_ﬁ -ﬂ__'._j'..ai.'.'l_; “.Ll_ujl_s a il -.;'._“n_l_'.;"-ﬂ.'l E_"'I_F_‘ aun
r'll,\-_-—lc'lll.' III‘..E:I _i-lu:.-:.

ey

Aol bead s gepamt Y998 AL 0 40T L"—-‘!"ﬂ"i-"'#'_a'-:-__:-'w_s
opebed B8l Bt o) b gitie pl

(-

($5) 2agdanad dipd) Ll 5 pea § Al 45



EIA-Environmental Impact Assessment
Ocean Blue North Coast/Egypt 2014



EIA-Environmental Impact Assessment
Jolliy Ville Resort/Egypt 2015



Environmental Impact Assessment
Ciba Geigy Pesticide Stores, Riyadh, Saudi Arabia, 1994.
Aramco Wastewater Treatment Plant, Dhahran,Saudi Arabia, 1994.
Al Ahram Steel & Iron, Egypt 1998.
AAN Lead Smelter, Egypt 1998.
Manar Petrochemical Factory, Egypt 1999.
Ahlia Oils, Egypt, 1999.
Horia 2000 Sweet & Confect. Factory, Egypt 1999.
Elshark Metals, Egypt, 2000.
Gantec Residential Compex, Egypt, 2000.
Police Officers Resort, Marsa Matrouh, Egypt, 2000.
Petroland LPNG, Egypt, 2002.
Abu Eriki Resort, Marsa alam, Egypt, 2003.
Royal Paradize Resort, sharm el Sheikh, egypt, 2003.
Sharm el Sheikh Airport Logistics Center, Egypt 2004.
Abu Eriki Resort, Marsa alam, Egypt, 2003.
Golden Shrimps Farm, Ras Ghaleb, egypt 2005.
Areej Resort, Egypt, 2006.
Muwailah Lagoon Clean-up & Recycling, Sharjah, UAE 2007.

RAKIA phase Il Industrial Wastewater Collection, Transfer and Treatment,
UAE, 2007.

Banyan Tree Resort, UAE, 2008.

al Rowbaiki Tanneries, Egypt, 2010.

Sokhna Port Wastewater Treatment & Reuse, Egypt 2011.
Chevron Wastewater Treatment & Reuse, Egypt 2013.






Signing a joint Business Cooperation Protocol between EPECO &
Arabian Organization for Industrialization AOI-
Cairo/Egypt-February 7th, 2017

£l

i

Genral Mmahmoud Zaghloul, General Manager/Arabian Organization for
Industrialization AOI+Magdi el Beheiri, CEO/EPECO upon signing a joint
business cooperation protocol on February 7th, 2017



Signing a manufacturing contract with Kader Factory for Advanced
Industries/Arabian Organization for Industrialization for for EPECQO’s
Hazardous & Medical Wastes Incineration Plants EP.MEDI-

Cairo/ Egypt-September 26th, 2017.

Right to lift-Mr. Abdel Sadek abdel Reheem(eng), Chairman/Kader Factory
for Advanced Industrues/Arabian Organization for Industrialization
AOI+Magdi el Beheiri, CEO/EPECO upon signing a manufacturing contract
for EPECQO’s Hazardous & Medical Wastes Incineration Plants EP.MEDI-
Cairo/ Egypt September 26th, 2017.



Signing a manufacturing contract with Kader Factory for Advanced
Industries/Arabian Organization for Industrialization AOI for EPECO’s
Wastewater Treatment & Recycling Plants EP.MBR-

Cairo/ Egypt-May 8th, 2018.

Right to lift-Magdi el Beheiri, CEO/EPECO+Mr. Magdi Salah co-
Chairman/Kader Factory for Advanced Industries/Arabian Organization for
Industrialization AOI+Gen Mahmoud Zaghloul/Director Gesnral AOI, upon

signing a manufacturing contract for EPECQO’s Wastewater Treatment &
Recycling Plants EP.MBR-Cairo/ Egypt
May 8th, 2018.



Signing a memorandum of understanding between Egypt and
Germany for Rain Enhancenebt /Technolgy Transfer
Cairo/Egypt-April 6th, 2016

Front right to lift: Magdi el Beheiri, CEO/EPECO+Dr. Helmut
Fuhrer,CEO/Weather Tec/Munchen/Germany+Mr. Matt Sawaged, Vice
President, Middle East & North Africa/\Weather Tec/Munchen/Germany.
Back left to right: HE Mr. Siegmar Gabriel, Vice Consular/Germany+HE
Mrs. Dalia Khorshed, Minister of Investment/Egypt+HE Dr. Mohammed
Shaker/ Minister of Electricity/Egypt+HE (Eng) Tarek Kabeel, Minster of
Industry/Egypt+ HE Dr. Sahar Nasr,Minister of International
Cooperation/Egypt, upon signing a memorandum of understanding between
Egypt and Germany for Rain Enhancement Technology Transfer,
April 16th, 2016.




Supervision of Construction of 200 cu m/day EP.MBR Wastewater
Treatment & Reuse Plant/Suez/Egypt -2013



Supervision of Construction of 400 cu m/day EP.MBR Wastewater
Treatment & Reuse Plant/Sokhna/Egypt -2012



Supervision of Construction of 400 cu m/day EP.MBR Wastewater
Treatment & Reuse Plant/BanYan Tree-RAK-UAE -2010

=
42‘.'4’

A

0/

AN




Supervision of Construction of 1200 cu m/day EP.MBR Wastewater
Treatment & Reuse Plant/RAKIA Ind. Zone-RAK-UAE -2009



Design/Build of 3000 cu m/day Industrial Wastewater Treatment &
Reuse Plant/Sharjah Lagoon-UAE -2009



Alrcraft.................. the Passion

50 years of
building

RC aircrafts
... 1970-2020



alrinexes






5 -
; |
T Ressad
T
\ |
I _ b
{
3 -
| —r
b
~— w

T R T



(V44Y 2w 4l b YYO 3, 5 o2i01)

4o N B 5lxdl g Sladdl 5,159

dbu;}&d‘:&duﬂﬁ

O J201 dalal DBghoun pukill Fgi>

A
%mﬁmﬂu%bgybbﬂﬁmﬂ

ya4y



EL::-T-_)B-I-M 3_)19;5'“} bl«ﬂﬁY| 3_‘3‘_}_3

QLS.:J‘ PP P

b ASAL SIS el SUb jemiy Lzl Ll O 3

AL OIS 046 ol VAA BRI 08 35 O 51 A AT

lokzes 83 92l &l b3 OISR ﬁﬂq | R g
144Y/¢/y (8 s4anll

,(ji;\) 5 gl Bl y e g dundin 1 352 RIS
L35 g2 A gs D131 B 6

sl Bl 33 5 | SIS gt Dlad S e Gibe e
VA9 Y/ /YF Gyl VAAY Ed (1) V800 ) Gudeas

o alall O g g_...:b/\.c. & ol ‘_}éwﬂ & Lall (.-
vaay/e/Ye syl VAAE + g bl famudl (3 A3l @)u,, g,

e b\ g p LS AN oda Ade 5B ade el
il


















& pidia ¢ glad J oS g g 0

(AOI) ginatill 4 2l g
g

( EPECO -sSu) ) saganall did) cile g pdia g dwdia 4S yd

Avall Ui pwall g slual) dallaae claghiia g Cldrae delia g Awdid Jlaa 8

dlal) clldl) 9







oR
Ly ]
) }Lﬁd‘ leliall Jd‘s @.n.aa

3
p.o.h-( Sy ) obaall e g phia g duia 48,4
U pady

Oildas delia
EP.MEDI !kl 4gdall g o jladll cilasl) aallas




*

Obiil s
ol
fminiill el gl | el
O sl ! wilsbnadl jabi Jemae
9

0.0 (9humi9 ) Olml! Gili9 yuo § Amidenl 48 yu

e e
il dity b b

oulsly gl wi pall addlie
EP.MBR jf Ja gladaagt







]
A
Seumel eyl g2
ol ;UL —
F et il (11) eubd
* ol p S GlEl e

toelba ¥l (1) ol
Jomadl gl ol b sy oS wleV i dbgdl e by las Yl wlS o

o iVl Cipbdl 5 cadpbdl S LRIl S35 gy 0 V1 5% dly 1
(1¢) «olJdl

¢ oy ape ) lepptiatll aspall b dl Syl 5
t el lase (10) coldl

* ol G iy

kil bl __d_,‘ﬂ AN
Srend | poo oo S o /e aigll { VNS | [YURSEN [y [P Ot |
99\“\\2/’_/?\) ﬁ‘.’/f’.éﬁj.c.a.\.g VLD SR | haall —

L] .‘%%\ ‘A-\O

LR B B B

A\ AN\G

L I B I A O TR B R R A

L B B B B )

v o.vo'Z\\ojgoco(;'- . \:'L',A_L'ZJI -

L B I R I D B DT R B I

L2 5\ WAk
e o 0 T e oo . L% "'LM.:"
o N G

.!" ‘ ./ é;‘} ?,_ 3 t'&,\.

PIHONE : CAIRO 782516 /782580 . S Sampe Bl o 5 ati: g1 0 AW VAYO VY / VA0 A, : oyl
1ELX :23183 NASER UN =7 CABLE: NASER HELWAN UN juals YY) AY: oS
FAX  : 782408 - VAYE.A: KU


















MOVTOANNWT AATTNOHAXAH


















